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cERRIERR AN {00 O 0O A
FORMOSA PLASTICS CORPORATION
;F"Hiﬂ’/l}é' i&]s\?l%{.

NO. 1, FORMOSA INDUSTRIAL COMPLEX, MAILTAO VILLAGE, YUNLIN COUNTRY.

MRS Y R TR &2 F230 (The following sample(s) was/were submitted and identified by/on behalf
of the applicant as) :

sz%l&?ﬁ (Sample Submitted By) T oA EY 1 Emig T @ (FORMOSA PLASTICS CORPORATION)
% #-(Sample Description) : TAISOX HDPE CAP & CLOSURE GRADE POLYMER/8040C ( & ﬁHDPEFi* BREF)

Jf% =418 (Style/Item No) :8040C ~ 8020 ~ 8016 ~ 9020 ~ 9010 ~ 8020C ~ 8022C ~ 8080
# &4+ 55 (Lot No.) -

&+ F (Sample Material) : HDPE
#:¢ p ¥ (Manufacturing Date) T -
7% 8 B (Thermal Resistance . 105
J it p # (Sample Receiving Date) :2018/01/12
#3289 ¥ (Testing Period) : 2018/01/12 TO 2018/01/23

B3 g £ (Test Requested)
EHRESHT FTY FARSEFEFE LA RE (102.08. 20974 8 F % 1021350146504 i3 & )& (7RIE. R P SRR
2% 4. / As specified by client, with reference to Sanitation Standard for Food Utensils, Containers and Packages
(MOHW Food No. 1021350146 was amended on 2013/08/20) to conduct test. Please refer to result table for testing
item(s).

B2 % (Test Results) : # 4R T - (Please refer to following pages).
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P2 % (Test Results)

BzER = (PART NAME)No. 1 : Lgme & g5 (TRANSLUCENT-WHITE PLASTIC SHEET)
e s Bl 2 B3 i
(Test Items) (Unit) (Method) L0Q | (Result) | . »
Yo 1 (Limit)
4 / Lead (Pb) PPN |fEh s S EE v F B & EHE R 5 n. d. 100
o ' (PE) % % 45 2 t& % (MOHWU0008. 02,
104=5% 11p %428 F %1041900696%%
o2 ) 2 ICP-AES# 45, / According
to Sanitation Standard for Food
= - Utensils, Containers and Packages -
4 / Cadmium (Cd) bpm Polyethylene(PE) Plastic Products 0.5 n.d. 100
(MOHWU0008. 02, MOHW Food No.
1041900696 announced, May 11,
2015). Analysis was performance by
[CP-AES.
BAERA A E-CK, 95C, 304 48) / ppim 3 n. d. 10
Potassium permanganate consumption-
(water, 95°C, 30 min)
NS 5 N FHSEBRE TR EREKR D E-R
SR A-Ck Ny B ome v z .d.
Iif;;o?aii(()nj\’rezfdcu’ej\?fatf;) g5°c s0 | | (PE)E L 4% (NOHVUOOOS. 02, v e »
min) ’ ’ 104=5* 11p %428 F % 1041900696%%
P —— — S 4. / According to Sanitation
v 7 k- (4%0E e Ny ] v i
%@<?5&'ﬂ.(4/ﬁFﬁ.’ 9T, 304 ?l) /. PP\ gt andard for Food Utensils, 10 n.d. 30
Evaporation residue-(4% acetic acid, .
o . Containers and Packages -
95C, 30 min) Polyethylene(PE) Plastic Products
R P ) | PP |(MORYUO0OS. 02, MORN Food No. 10 n.d. 30 G
vaporation residue-(n-Heptane, 25C, 1041900696 announced, May 11,
1 hr) 2015).
A A AR-Q0%FW, 60°C, 30~48) / ppm 10 n. d. 30
Evaporation residue-(20% alcohol,
60°C, 30 min)
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PlFRIE P e PR 25 .
(Test Items) (Unit) (Method) LOQ (Result) oL
Yo 1 (Limit)
0.
ﬁ*“i—‘“ﬁ‘& (2-2 e A)fa (& A=, ppm 0.05 n. d. 1.5
25°C, 1/ ) / DEHP (Di-(2-ethylhexyl)
phthalate) (CAS No. : 117-81-7) (n-
Heptane, 25°C, 1 hr)
¥ PR 7oA (&A%, 25°C, 1/F)| ppm 0.05 n.d. 0.3
/ DBP (Di—n-butyl phthalate) (CAS No. :
84-74-2) (n-Heptane, 25°C, 1 hr)
f» A q:l B N e q;l N pa = = Ié’- .',3
BFC- TR FUE (A%, 25C, 14 | ppm zi‘i% +§5§;(102§11 u ;’3? ﬁia s 5 0.05 n. d. 30
%) / BBP (Butyl Benzyl phthalate)
(CAS No. : 85-68-T) (n-Hept 95°C . 1 102195060754 ), ™ F #Bé]*%/?ng
hr) 0. n-tieptane, ’ ikt Bl. / According to Sanitation
BE- TS R (RAR, 25C, 1) bpm gziﬁg?giriogngoggcgzzzz1lsﬁlastics 0.5 n.d. 9
) / DIDP (Diisodecyl phthalate) (CAS
(MOHW Food No. 1021950607
o.: 26761-40-0; 68515-49-1) (n-
Heot 95C. 1 hr) announced, November 13, 2013)
cpranc, L - Analysis was performed by GC/MS.
ME-PR-BIfE (2 A%, 256C, 17} ppm 0.5 n. d. 9
) / DINP (Diisononyl phthalate) (CAS
0.: 28553-12-0; 68515-48-0) (n-
Heptane, 25°C, 1 hr)
e s (2-e A B (2 A%, 257C, ppm 0.05 n. d. 18
1-} %) / DEHA (Di-2-ethylhexyl
Adipate) (CAS No.: 103-23-1) (n-
Heptane, 25°C, 1 hr)
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PEBERI LR

LA

FORMOSA PLASTICS CORPORATION

ZHRERE TP
NO.

#5}?\31‘%{.
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RIFEAE P ¥ B R 5 e
(Test Items) (Unit) (Method) DL (Result) o
Yo 1 (Limit)
& ﬁé%ﬂ*@%ﬁﬁﬁi, 95°C, 304 4&) ppm |EIREEBE ~FE -~ %K R 1 Negative 1
/ Heavy metal (as Pb)-(4% acetic acid, o i (PE) % %3 4 2 t& % (MOHWUO0008. 02
95°C, 30 min) 104=5% 11p %428 F %1041900696%%
4. / According to Sanitation
Standard for Food Utensils
Containers and Packages -
Polyethylene(PE) Plastic Products
(MOHWU0008. 02, MOHW Food No.
1041900696 announced, May 11,
2015).
RIFEAE P ¥ B R 5 .
(Test Items) (Unit) (Method) MDL (Result) oL
Yo 1 (Limit)
EF- P (2-2 ke 3 )pg / DEHP (Di- % 0.003 n.d. 0.1
(2-ethylhexyl) phthalate) (CAS No. :
117-81-7)
HF- PR 7 Ay / DBP (Di-n-butyl % 0.003 n.d. 0.1
phthalate) (CAS No.: 84-74-2)
HFZ BT F Y fg / BBP (Butyl Benzyl % 0.003 n. d. 0.1
phthalate) (CAS No.: 85-68-7)
sk A R ~ = I —n— 0,
Mi_am_i¢%{Dmﬁ@1nmml % S EONS 151381 (L RI01E) 15 4o 0.003 n.d. 0.1
phthalate) (CAS No.: 117-84-0) Lo .
———— - — - R A7/ 5 ¥ &R, / According to CNS
EF- "= B3Iy / DINP (Diisononyl % 15138-1 (2012). Analysis was 0.01 n.d. 0.1
phthalate) (CAS No.: 28553-12-0; performed by GC/MS.
68515-48-0)
AFZ P EEC " Ay / DMP (Dimethyl % 0.003 n. d. 0.1
phthalate) (CAS No.: 131-11-3)
AF- P £ %Ay / DIDP (Diisodecyl % 0.01 n. d. 0.1
phthalate) (CAS No.: 26761-40-0;
68515-49-1)
#F- P - o g / DEP (Diethyl % 0.003 n.d. 0.1
phthalate) (CAS No.: 84-66-2)
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Test Report

AT ERF R O 0O O
FORMOSA PLASTICS CORPORATION

ZHEERMEL I EFRIR

NO.

1, FORMOSA INDUSTRIAL COMPLEX, MAILIAO VILLAGE, YUNLIN COUNTRY.

# 3x(Note) :

1.
2.

S A

0. 1wt% = 1000ppm

LOQ = Limit of Quantification (ZE1&*2) ; MDL = Method Detection Limit (= /# @ p|4&*2&) ; DL = Detection
Limit( i p]4&*2)

n.d. = Not Detected (& # ) = -]'** (less than) LOQ / MDL / DL

CK1): &4t g 2 mponie & 2% 2 B ~ & 2 (For containers and packages for oils and fatty foods. )

Negative = Undetectable (& # !); Positive = Detectable (# 1)

pt* g Lop a5g 4. (This testing report is subject to independent quality control.)

RIRARE L WAL ERIFH 2 A TR/ ERFRSS I FAA R 621 Mkd 1 ¢
¥R &2 2 %7 o (The test report is the test result issued by the testing
institutions as requested by the consignor. Regarding to the legitimacy of
the product, it shall be determined by the authorities according to the law. )
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SEEMI ERp s
FORMOSA PLASTICS CORPORATION
ZHHREFARSLE I ERFIR
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¥ REYP Ay REHRT O REAFERERPIZ &/, X
(The tested sample / part is marked by an arrow if it’s shown on the photo. )

¥k g4 2 & (End of Report) *x
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